User Manual and
Spare Parts List

(JARUDAN

GARUDAN GC-315-145 LM
GARUDAN GC-315-443 MH

@ anita

ANITA B sr.o.
Hliniky 2068

680 01 Boskovice
Czech Republic

fax: +420 516 452 751
tel: +420 516 454 774,
+420 516 453 496
e-mall: iInfo@anita.cz



mailto:info@anita.cz

The Machine Conforms to the Following European Regulations:

ENG60204-31: 1996.

98/37/EC. DIN5310. DIN5318. 73/23/EEC (93/68/EEC)

CONTENTS

INSTRUCTION MANVAL _

1) GENERAL SAFETY TIPS

2) IMPORTANT POINTS FOR THE EMPLOYER.......cooicvemcarrmminsrerercareeemeenseeses s

3) SERVICE AND TECHNICAL PERSONNEL

4) DANGER TIPS ...

2) FIRST OPERATION.........
4, SPECIFICATIONS.......
5. PREPARATION ..ovvvooo.

6+ STITCH LENGTH ADJUSTING LEVER / REVERSE SEWING
7. MAINTENANCE & CARE
1) MAINTENANCE AND CARE INTERVALS

...............................................................................................................................
...............................................................................................................................

I



2 ABBREVIATIONS ..o oo eeseeeee s seneee eeersesesessesseos s see e sss s s 555 et 5011
3) POSITION OF THE FEED DOG e sovureresersssssosesssssssssssseeessoess s s e seiss ot sesasssmesesss e
4) NEEDLE HEIGHT (PRE-ADIUSTMENT) .ottt e
5) NEEDLE IN THE MIDDLE OF THE STITCHING HOLE uvvovorocecavsseresesssssssoseemessisesssessessoesecesssmsesess
6) PRESSER FOOT, WALKING FOOT AND FEED DOG SLIDING MOVEMENT....ccosrssmssnrcsvs
7) HOOK POSITIONER, GRAB DISTANCE AND NEEDLE HEIGHT  voccurersosrsesonsrrnsssosssrso
8) HYDRAULIC MOVEMENT OF THE WALKING FOOT AND PRESSER FOOT ...ovcecrenrerreccssnnr
8 PRESSER FOOT e 55005 55555151
'10) UPPER THREAD TENSION REGULATION.....cocccvverreressssreresessessssasssn ssssssssssssssssssmt st ssasssossmsrese s
11) THREAD TAKE-UP SPRING. ... ccoosorvserseens et sssssmssassoes osssscssessnt st s
12) BOBBIN WINDER.........crersesssese e oeososessssesrsrss s s s oo oo
13) ADJUSTMENT OF PRESSER PRESSURE. ....ooocosrereesscrsmerseresesisaressnnsossoeessassssses bssnsss s

CATALOG
A. ARM BED AND ITS ACCESSORIES (1) .
A. ARM BED AND ITS ACCESSORIES (2) .

B. FEEDING AND FEED LIFTING & LOWER SHAFT MECHANISM i s

...10
... 10
w1l
-1
12
.12
w13
.13
w13
.14

S
.16
.19
w22
24
26
... 28
29
w32




1. SAFETY

1) GENERAL SAFETY TIPS

@ The machine should only be used afier studying the accompanying instruction mamual and only by -
speciaily instrucied operating staff.

@ Before bringing the machine into service read the safety tips and the instruction manual of the engine
manfacturer.

@ The machine may oﬁly be used according to their regulations and mot without the' accompanying |
protective fitings.  All relevant safety regnlations should also be observed. .

@ When changing sewing tools (for example needle, presser foot, needle plate and bobbin winder),when

threading up, when leaving the work place as -well as during maintenance work the machine should be
unplugged or switched off at the main switch.

® Daily maintenance work should only be carried out by specially trained personrel.

® Repair work as well as special maintenance work should only be carried out by s‘l;ﬂléd workers or
specially trained persommel. .

@ Working on the electrical equipment should only be carried out by qualified electricians.

Working on active parts and equipment are not permitted.

© Only the spare parts provided by us should be used during Iepairs.  We explicitly point out that the
spare parts and accessories that are not supplied by us are also not tested or passed by us. The installation or
use of such products can in certain circumstances reduce the i:redeternﬁned qualitir of your machine. We take
no responsibility for damage caused by the use of noﬁ-original Darts.

2) IMPORTANT POINTS FOR THE EMPLOYER

@ This instruction manual is a component of the machine and st Ialways be at the disposal of the
maching operators. It is necessary to read the mamnal before using the machine for the first time.

" @ Operation and maintenance persornel must be instructed on safety features of the machine and safe
working methods.

& The enployer must ensure that the machine is only used if it is iu perfect condition.

@ The employer should make sure that only authorised persons are pﬁrmittcd‘tq werk on the machine,

® Purther information can be obtained from the responsible sales office.

3) SERVICE AND TECHNICAL PERSONNEL

(1)} Service Personnel

Service personnel are responsible for the preparing, running and cleaning of the machine és well as the
 elimination of faults in the sewing.  Service persomnel must cbserve the following points:

@ 1w follow the safety guidelines i the instruction mamual

® 1o avoid amy type of work which may reduces the safety of the machine




® to wear tight-fitting clothes and avoid wearing jewellery, like necklaces and rings
@ to report fmmediately changes in the machine which may reduce safety to the employer.
2) Technical Personnel

Technical persommel are responsible for the lubrication, maintenance, repair and adjustments to the machize.

Technical persommel mmst observe the following points:

® To follow safety guidelines in the instraction mamal -

@ Before beginning maintenance work the main switch must be switched off and it must be ensured that it
will not be switched on: again '

® Working on active parts and eq_uipmént is 1ot permitted.

@ Afier repair and maintenance work the protective covering must be put back and the electric control box
st be closed.

4) DANGER TIPS (Fig.1)

(D During operation a space’ of 1m in
front of and behind the machine should be
maintained so that unrestricted access is
possible.

I®- Durmg scwing do. not reach into
the needle area!  Be careful of the danger
of mJury from the needle.

® During operation do not leave

objects lying on the table or in the needle

(2]
U

plate tongue. Objects can get jammed or

knocked away. Damger of injury will

result
@ With mechanically operated clutch motors without oﬁeraiion ‘barriers, operators should wait for the
motor o stop.  Dangez of injury will result.

& Dc not use the machine without the thread take-up cover 1! Danger of injury from the movement of the
threaded will Tesult.

® Do ot use the machine without the finger guard 2! Danger of injury from the outward and upward
movement of the needle will result,

(D Do not use the machine without the lifting arm cap 3!
Danger of injury from the rotating atm will Tesult.

Do not use the machine without the belt cover 41 Danger of injury from the rotating belt will result.




2. TESTING, TRANSPORT & STORAGE

1) TIPS ON TESTING
The machine was tested before delivery according to the EN60204-3-1 editioni/86,
2) TRANSPORT WITHIN THE CUSTOMER SITE )
Transport within the customer site is not the responsibility of the mamufacturer. It should be ensured that
the machine is correctly transported. | '
3) STORAGE , _
The machine can be stored znused for up to 6 months. It should_ be protected against dirt and moisture.

If the machine is to be stored longer the individual parts, in particular the sliding plates, should be protected
against corrosion, with an. oil film for example,

3. INSTALLATION & FIRST OPERATION

The machine should only be installed and started by qualified techmical personnel. - All ﬂ:tg relevant safety
regulations should be cbserved. Suitable electricity supply must be availgble at the installation site (see
technical data). It must be ensured that there is an even and sold ground surface as well as sufficient lighting at
the installation site.

1) ASSEMBLING THE BOBBIN STANDS.
Place the bobbin stands in. the drill hole in the table plate and fix them into place with the enclosed nuts.
2) FIRST OPERATION

Before the first operation check the electric cables m case of any possible damage.

@ Clean and oil the machine thoroughly

® Allow technical specialists to check whether the machine’s notor may be conmected to the available
muain supply and whether it is properly plugged in. If there is amy deviation, do not start the machine.

® When the machine is running the balance wheel should be furned towards the operator.  Otherwise let
technical specialists adjust the motor. '

4. SPECIFICATIONS

Meax. Sewing Speed . 2200mpm

Max, Stitch Length 6rnm,

Thread Take-up Lever Stroke 59.55mm

Needle Bar Stroke -~ 33.4mm

Presser Foot Stroke ByHapd | 8mm By Knee 13mm
Alternating Movement

Needle DPFX35LR  14#-16%

Rotating Hook HSH-BTR

Lubrication System Manual

Electric Machinery 1400 rpm 370W




5. Preparation

(L AT tegulations and guidelings in thls manual should be observed, with special attention being paid to
‘safety regulations.

@ Al prcbaration work may only be carried out by specially instructed personnﬁi. Before all preparation
work fhe machine should be disconnected from the main electricity supply by switching off the main switch or
unplugging it

1) ATTACHING THE NEEDLE (Fig.2)

The choice of the right needle depends on the model of the machine as well as the thread and material to be
wsed .

@ Switch off the machine!

® Loosen needle-holding screw . _

® Put the needle in as far as it will go (the long needle groove should point to the left)

@ Tighten needle-holding screw 1

Insert the needle uniil it bottoms, and Insufficient insertion Wrong direction
tighten the screw keeping the long
groove in the needie facing to the left.

Long groove
facing tothe .|

left [
_ o

eV

2) WINDING THE LOWER THREAD, REGULATING THE TENSION OF THE
THREAD (Fig.3) .

@® Putan empty bobbin onto the bobbin shaft and thread the thread according to Fig 3

@ Push the bobbin catch in the direction of the arrow -

@ The bobbin is filled during the progress of the sewing,

@ The bobbinet stops automatically when the bobbin is fill

(& The tension of the thread on the bobbin can be adjusted with kmurl-screw 2.




Fig.3

3) TAKING OUT THE BOBBIN CAPSULE (Fig.4)

Switch off the machine.

(1) Take the bobbin capsule out

@ Liftup handle and take out bobbin capsule. Thread the bobbin capsule.

© Thread the bobbin according to Fig 4

® The bobbin should point in the direction of the arrow when taking up the thread.
(2) Putting the bobbin capsule into place

Switch off the machine,

@ Pulling cut Scm thread tail from the bobbin

® Hold the bobbin so that the bobbin thread is weould in right direction and put it into the
hook

Fig.4




4) ROUTING THE UPPER THREAD (Fig.5)
Switch off the machine.
Route the machine according to fig 5. The needle should be Touted from the left (see arrow).

5) REGULATING THE TENSION OF THE THREAD (Fig.6)

O X X

é Weil balanced ﬁ ﬁ

he upher thread s too tight or Th ead is'
: ) & upper thread is too loose
sttch fower thread is too foose “or !owF;[r’ threa is tog tight

Fig.6
(1) Upper thread tension (Fig. 7)
Reguniate the tension 1 so that the
stitches tie together in the sewing mate
Fig.7




(2) Lower thread tension (Fig. 8)

Lower thread tension can be adjusted by rotating
screw A",

Thread tension spei

Fig.8 - Fig.9

6. STITCH LENGTH ADJUSTING LEVER / REVERSE‘SEWING (Fig.9)

1) Adjust length of stitches by turning the knurl ot 1
2) Reverse Sewing
Push the knurl mat 1 up as far as it will go (position R)

7. MAINTENANCE & CARE

1) MAINTENANCE AND CARE INTERVALS

© Cleaning - daily, more often with constant use.

@ General oiling - twice weekly.

® Oﬂiﬂg of the head - twice weekly.

@ Oiling of the rotating hook - daily.

2) CLEANING

Switch off the machine!

@ Clean the Totating hook and rotating hook area daily, more often With comstant use.
® Bring the needle bar to its highest position and remove the free arm cap.

@ Take out the bobbin capsule and bobbin

@ Unscrew capsule holder piece.

® Take out screw and lift up the rotating hook handle. .
® 'Ittm the balance wheel until point stands at the same height as rotating hook point .
@ Take out the lower capsule and clean the rotating hook path with petroieum.

Put it back together in reverse order of the above. Make sure that the nose on the back of the capsule

holder piece meshes with groove,

® Unscrew rotating hook handle and put in the bobbin capsule with bobbin,
Draw back the free atm cap.




3) GENERAL OILING (Fig.10, Fig.11)
Use white spindle oil

(il a1l the bearing pesitions shown in Fig 10 and 11 twice weekly

'Danger of being crushed between the top part and the base!

4) OILING THE HEAD (Fig.12)
Switch off the machine!

O Teke off the cover and oil all the bearing and sliding
positions shown i fig 12 twice weekly,
@ Then screw the cover back on.

Use white spindle oil.
5) OILING THE ROTATING HOOK (Fig.13)

Switch off the machine!

@ Take the bobbin capsule out and drip one or two
drops of ofl into the rotating hook path (fig 13) once daily.
@ Then put the bobbin capsule back in.

8. ADJUSTMENT

1) TIPS FOR ADJUSTMENT Fig.13

@ Al adjustments in this manual apply to a completely assembled _machinc. Covers, which have to be
wmscrewed and screwed on again for adjustment work are not mentioned in the text

& The screws or nuts mentioned in brackets are to be loosened before adjustments and tightened again
" afterwards.




2) ABBREVIATIONS
UD - Upper deadlock
LD - Lower deadlocic'
3) POSITION OF THE FEED DOG

(1) Positioning the feed dog at an angle to the direction of sewing (Fig.14)
The feed dog 1 should be the same distance right and left from the needle plate.
Move the feed dog 1 (screws 2) according to the above mule,

(2) Positioning the feed dog in the direction of sewing (Fig.15 Fig16)

The feed dog 5 should keep the same distance in front and behind the needle plate when moving
backwards and forwards when adjusting the maxirmum stitch-length,

(©Adjust the maximum stitch-length. _

@ Push the craﬁk 1 (serews 2) as far as possible to the left on the crank-area 3. The left screw must still
be on the crank-arez.

@ Loosen screws 4

@ Move the feed dog 5 according to the rule.

® Tighten screws 4.




4) NEEDLE HEIGH (PRE-ADJUSTMENT)
(Fig.17)

When the needle bar is in lower position the
distance between the mneedle bar and the needle
plate should be 15mm.

Move needle bazr 1 (screw 2) according to the
Tule gbove without furning it to the side.

5) NEEDLE IN THE MIDDLE OF THE

STITCHING WHOLE (Fig.18)

With the length of the stitch at ‘0’. the needle should Fie 17
ig.

pierce exactly in the middle of the nesdle ﬁlate hole.

(@ Unscrew the presser foot 1 and the walking foot 2.

@ Adjust the stitch-length to 0’ and bring the ngedle bar to upper position.

@ Insert a new needle, loosen screws 3,4, 5 & 6.

@ Bring the needle immediately over the feed dog by turning the balance wheel.
® Move the needle bar 7 according to the Tule.

® Tightemscrews 3,4 & 5.

() Bring stop 8 up to the needle bar area 7 and tighten screw 6.

‘Note: The needle bar 7 o gmide § and the needle rock frame éhould move easily.

Fig.18




6) PRESSER FOOT, WALKING FOOT AND FEED DOG SLIDING MOVEMENT
(Fig.19)

When adjusting the maximum. stitch-length and when the needle bar is in lower position, walking foot,
presser foot and feed dog should make no movement when operating the 1evér.

® Adjust the maxinmm stitch length

@ Loosen screw 1 only enough so that the feed lifting cam 2 turns round the shaft

® Bring the needle into lower position

@ While retaining this position, first pusk the eccentricity of the feed lifting cam 2 upwards, observing the
above Tule when operating the lever.

® Tighten screws 1.

.
I

7) HOOK POSITIONED, GRAB DISTANCE AND NEEDLE HEIGHT (Fig-. 20)

When the stitch length is ‘0’ and the position of the hook positioned is 1.8m below the LD needle bar then,

@ The grab point should stand at ‘mid-needle’ and the distance to the needle should be 0.05 - 0. 1mm.

@ The top edge of the eye of the needle shonld be 0.8mm below the grab point.

1) Adjust the stitch length to ‘0’ and loosen serews 1 & 2 (serew 2 is on the back of the machine)

I} Bring the needle to lower position and push thel 8mm thick measuring plate well under the lower
needle bar bearing, bring the scfew ¢lip down to the measuring plate and screw tight.

[1) Remove the measuring plate and trn the balance wheel until the screw clip Ties at the needle bar.

IV} Push the grab onto the grab shaft according to mle @

V') Turn the grab according to rule @ (adjust the needle height afierwards if necessary)

VI Bring the grab shaft bearing 3 towards the erab and tighten screw 2.

V) Tighten screw | making sure that the bevel wheel 4 is level with bearing 3.




8) HYDRAULIC MOVEMENT OF THE WALKING FOOT AND PRESSER FOOT

(Fig.21)

When the walling foot 3 is siting om the needle plate the presser foot 6 and the needlepoint should reach
the needle plate at the same time in the presser foothub. -

@ Loosenmut 1.

& Push up.bols 2 and tighten nut 1.

@& Let the walking foot 3 rest on the needle plate.

® Loosen screws 4 far enough that the lifiing eccentric 5 turns around

® Turn lifting eccentric 5 according to the rule

® Tighten screws 4

@ Do atestTun,

9) PRESSER FOOT (Fig.22)

With the maximum presser foot adjustment and a stitch length of *0’ the walking foot 1 and presser foot 2
should 1ift 7.0nmumn above the needle plate when turning the balance wheel.

@ Adjust the walking foot to maximurn and set the stitch length at ‘0°.

@ Lower welking foot 1

@ Turnthebalance wheel until the presser foot 2 reaches it’s highest point.

@ Turn crank 3 (screws 4) according to the above rule.

& Do atest um.




10) UPPER THREAD TENSION REGULATION (Fig.23)

When the walking foot is high the two tension plates should be at least 0.5mm apart.

@ Pull the walking foot up sing the hand-lever.

® Position the pressure plate 1 behind the tension releasing plate 2 according to the above rule.

Note:

@ The distance of 0.5mam is the minitmm measurerment and with thick types of thread it can be over Imm.
@ Effective tension should not put a strain on the pin3.

Fig.23 Fig.24

11) THREAD TAKE-UP SPRING (Fig.24)

The thread take-up spring should stop moving when the needlepoint pierces the material (= about 7mm of
Spring movemerns) . .

The length of the thread take-up spring can deviate slightly up or down due to reasons of sewing techniqu:

12) BOBBIN WINDER (Fig.25)

@ When the bobbin winder is activated the spindle should also be activated: When the bobbin winder is
deactivated the rubbing wheel 5 should not stand next to the drive wheel

@ The bobbin winder should switch itself off when the filled quantity is still 1mm from the edge of the
bobbin,

1) Push the drive wheel 1 (scews 2) according to rule 1.
II') Place a bobbin on the bobbinet, thread up the bobbin and switch on the bobbin
winder.

[IT) Tighten bolts 3 (screws 4) according to rule 2.

Fig 25




13) Adjustment of Presser Pressure (Fig.26)
" The material should move smoothly even at top sewing speed. No pressure should show on the material.

Turn screw 1 according to the above mule.

Fig.26




A. ARM BED AND ITS ACCESSORIES (1)




A. ARM BED AND ITS ACCESSORIES

25 Part No. Description Pcs. Remarks
A01 | H7307B8001 |Arm 1

A02 | H7331B8001 |Oil wick 2

A03 | H7330B8001 |Oil pipe 2

A04 | H7326B8001 |[Felt 1

UM 7327B8001 {Holder 1

A06 | H401040160 (Screw 1 |GB/T65 M4 X 16
A07 | H7334B8001 jOil pipe 2

A08 | H4100B2060 - {Link plate 1

A09 | H4100B2070 [Screw 1 ISML/4(24) X5.7
Al10 { H4100B2090. {Washer 1

All | H4100B2080 [Screw 1 IsM1/4(24) X20
Al12 | HA700B2060 jScrew 1 1SM11/64(40) X8
Al13 | H7335B8001 [Thread guide 1

Al4 | H7322B8001 |Screw 2 M4Xe

Al15 | H7321B8001 |Thread guide 1

Al16 | H7328B8001 |Oil pipe 2

Al7 | HA300C2030 |Screw 1 |SM11/64(40) X8
Al8 | H3200B2050 |[Thread take-up cover 1

Al19 {1 H7319B8001 {Face plate 1

A20 | H7329B8001 (Oil wick 2

A21 | H401050160 |Screw 2 {GB/T656 MbX16
A22 | HA106B0673 [Oil cup 2 1919

A23 | H7309B8001 JArm bed 1

A24 | H7312B8001 |Arm side cover (1) 1

A25 ] H7314B8001 {Screw 8 [M5x8

A26 | H7316B8001 [Screw 1 [M4X6

A27 | H7315B8001 (Cover 1

A28 | H7318B8001 |Washer 1

A29 | H7317B8001. |Screw I [MdX4.5

A30 | H7311B800L |Supporter 1

A31 | H5350B7101 [Hinge 1

A32 | H415080160 [Serew 8 IGB/T70.1 M8X 16
A33 | H415060080 [Screw 1 IGB/T70.1 M6X8
A34 | H7338RBR0O01 [Holder 1

A35 | H7313BB001 |Arm side cover (2) 1

A36 | H3200B2100 |Screw 1 |SM9/64(40) X6.5
A37 | H3221B6819 |Spring stop 1

A38 | H3221B6817 |Pin 1

A39 | H3221B0686 |Screw 1 |SM1/4(40) X14.5
A40 | H4805C8001 |Thread tension stud 1 |SM1/4(40) X8.5
A4l H2004J0067 {Screw 1 |SM9/64(40) X7
A42 | HA300C2030 |Screw 1 |SM11/64(40) X8
A43 | H3221B6810 [Nut 1 |sM11/64{40) x3




A. ARM BED AND ITS ACCESSORIES (2)




A. ARM BED AND ITS ACCESSORIES

215 Part No. Description Pes. Remarks
AO1 | H7307B8001 |Arm 1

A02 | H7331B8001 {Oil wick 2

A03 | H7330B8001 }Oil pipe 2

A04 | H7326B8001 |[Feit 1

A0S | H7327B8001 [Holder 1

AD6 | H401040160 {Screw 1 |GB/T65 M4 X 16
A07 | H7334B8001 |Oil pipe 2

AU8 | H4100B2060 -|{Link plate 1

A09 | H4100B2070 " {Screw 1 |SM1/4(24) X5.7
Al0 | H4100B2090 |Washer 1

All | H4100B2080 {Screw 1 1SM1/4(24) X20
Al2 | HA700B2060 |Screw 1 |SM11/64(40) X8
Al3 | H7335B8001 |Thread guide 1

Ald | H7322B8001 |Screw 2 |M4X6

AlS5 | H7321B8001 [Thread guide 1

Al6 | H7328B8001 |Oil pipe 2

Al7 | HA300C2030 |Screw 1/ |SM11/64(40) X8
Al8 | H3200B2050 |{Thread take-up cover i

Al9 | H7319B8001 [Face plate 1

A20 | H7329B8001 jOil wick 2

A2l | H401050160 |Screw 2 |GB/TB5 M5 X 16
A22 | HA106B0673 |Oil cup 2 |19

A23 | H7309B8001 [Arm bed 1

A24 | H7312B8001 [Arm side cover (1) 1

A25 | H7314B8001 |Screw 8 IM5X8

A26 | H7316B8001 |Screw 1 |M4x6

A27 | H7215BB001 [Cover 1

A28 | H7318B8001 {Washer 1

A20 | H7317BR001. IScrew 1 [MaX4. 5

A30 | H7311B8001 [Supporter 1

A31 | HS350B7101 |Hinge 1

A32 | H415080160 |[Screw 8 IGB/T70.1 M8X 16
A33 | H415060080 |Screw 1 JGB/T70.1 M6X8
A34 1 H7338B3001 {Holder 1

A35 | H7313B8001 |Arm side cover (2) 1

A36 | H3200B2100 |[Screw 1 |SM9/64 (40) X 6.5
A37 | H3221B6819 |Spring stop 1

A38 | H3221B6817 |Pin 1

A3 | H3221B0686 |Screw 1 ISM1/4(40) X14.5
Ad4D | H4B05CR001 {Thread tension stud 1 |SM1/4(40) %8.5
A4l | H2004J0067 |[Screw 1 |SM9/64(40) X7
A42 | HA300C2030 |Screw 1 1SM11/64(40) X8
Ad43 | H3221B6810 INut 1 |SM11/64(40) X3




A. ARM BED AND ITS ACCESSORIES (2)




A. ARM BED AND ITS ACCESSORIES

Jf;;f Part No. Description Pcs. Remarks
Ad44 | H3221B6818 |Thread releasing pin 1

Ad45 | H2504C6510 |Screw 2 |SM9/64(40) X3
A46 | H3221B3142 |Tension releasing plate 1

A47 | H2504C6511 |Tension releasing spring 1

A48 | H3221B0681 |Porcelain cluct 2

A49 | H3221B6820 |Mounting plate 1

AS50 | H3221B0682 |Pin 2

AS1 | H3221B0683 |Thread tension stud T |SM11/64(40) X 10
AS52 | HA112B0693 [Thread tension disc 2

AS3 | H3221B0684 |Spring I

AS54 | HA710B0671 {Thumb nut 1 SMIL/64(40) X6
AS55 | HA310B0705 |Thread tension disc 2

AS56 | HA310B0O702 |Thread tension releasing disc 1

AS7 | HA310B0701 |Thumb nut revelution stopper 1

ASE | HA115B7010 |Thumb nut complete 1

A59 | HA115B0703 |Spring 1

AG0 | H4804CB001 |Screw T [SM9/64(40) 2.9
A61 | H32481B721 |Thumb nut T isMi/4(4n) x4, 5
A62 | H32481BD21 |Plate complete 1

A63 | H4713C8001 |Thread take-up spring 1




B. FEEDING AND FEED LIFTING & ROTATING HOOK SHAFT MECHANISM

23 24 %28 2728 2% 3 32
SN N\ a N

A Y \ y

l

60 59 58 57 56 55 (36) 54 53 52 51 50




B. FEEDING AND FEED LIFTING & ROTATING HOOK SHAFT MECHANISM

Fig.

H

No. Part No. Description Pes. Remarks
BO1 | H7310C8001 |Stop plate 1

B02 | H7308C8001 [Hook positioner 1

BO3 | H7309C8001 |Screw 2 ISM3/32(56)x2.1
B04 | H7305C8001 {Fixing plate bracket for the needle plate 1

BOS | H4913J8001 |Screw 4 |1SM9/64(40)%4.5
BO6 | H6039G8001 |Set screw 2 ISM11/64(40)x3.8
B07 | H7345C8001 {Feed rock shaft collar (left) 1

BO8 | H7347C8001 [Feed rock shaft crank (left) 1

B09 | H7349C8001  [Feed rock shaft crank (left) joint 1

B10 | H7321C8001 [Feed dog i

B11 ] H7322C8001 |Screw 2 {SMY/64(40)x4
B12 | H7324C8001 |Feed bar 1

B13 § H7332C8001 {Wiggle plate 1

B14 | H7338C8001 " |Bushing 2

B15 | H7336C8001 {Screw 2 ISMI11/64(40)<14
B16 | H7334C8001 |Washer 1

B17 | H7337C8001 - {Nut 2 [SM11/64(40)%19
B18 | H7335C8001 |[Washer 1

B19 | H7333C8001 [Pin 1

B20 | H7328C8001 |Bearing for feed bar holder 2 (HKO0810

B21 | H7339C7101 |Mounting plate complete 1

B22 | H7342C8001 |Screw 2 |SMY/64(40)x3
B23 | H7325C8001 |Bushing for feed bar holder 1

B24 | H7327C8001 |{Spring for feed bar holder 1

B25 | H7329C8001 |Washer 1

B26 | H415050100 |Screw 1 {GB/T70.1 MSx10
B27 | H7355C8001 {Crank 1

B28 | H415080160 {Screw 1 GB/T70.1 MB=16
B29 | H7354C8001 |Connecting rod for feed lifting 1

B30 | H7356C8001 |Screw 1 |SM1/4(28)%9
B2l | H7360C8001 |Screw 2 IM6x13

B32 | H7361C8001 |Pin 1

B33 | HA113D2122 {Vertical shaft gear (upper) i

B34 | HALOBCOGO3 [Set screw 6 SMI1/4(40)<7
B35 | H7312C8001 {[Vertical shaft bushing (upper) 1

B36 | H428060080 |Set screw 3 |GB/T77 M6x%
B37 | H7314C8001 [Vertical shaft bushing (lower) 1

B38 | HA113D2222 |Vertical shafl gear (lower) 1

B39 { H7311C8001 {Vertical shaft 1

B40 | H7344C8001 [Feed rock shaft collar (right) i

B4l | HA113D2212 [Rotating hook shaft gear !

B42 | HA100B2110 |Set screw T ISMI11/64(40)%5.8
B43 | H2404G0658 |Screw 1 |SM11/64(32)x7.7




B. FEEDING AND FEED LIFTING & ROTATING HOOK SHAFT MECHANISM

\ | i ooy |
, ] i L kY y ’ | Y
N "

4 3

60 59 58 57 56 55 (36 54 53 52 51 50




B. FEEDING AND FEED LIFTING & ROTATING HOOK SHAFT MECHANISM

f\;f Part No. Description Pcs. Remarks
B44 7316CB001 |Rotating hook shaft bushing (right) 1

B45 | H7315C8001 |[Rotating hook shaft 1

B46 | H7359C8001 {Feed rock shaft crank (right) 1

B47 | H7362C8001 Nut 1 |SM1/4(28)x3.7
B4g | H7330C8001 |Screw 2 |M4xeé

B49 | H7326C8001 |Feed bar holder 1

BSG | H73430C8001 Feed rock shaft 1

BST | H7353C8001 {0il wick 1

BS2 | H7352C8001 |Bracket 1

B33 | H415040080 |Screw 1 {GB/T70.1 M4x8
BS54 | H7351C8001 |Washer 1

B5% | H7317C8001 |Rotating hook shaft bushing (left) 1

BS6 | H7307C8001 |Screw 2 ISMY/64(40)x6
B57 | H7306C8001 |Needle plate 1

B58 | H3004E0065 jRotating hook 1 GC-315-143 LM
B38 | H7365C8001 |Rotating hook 1 | GC-315-443 MH
B59 | HAI00E2170 |Bobbin I |GC-315-143 LM
B39 | H7363C8001 |{Bobbin 1 GC-315-443 MH
B60 | H300SE0066 |Bobbin sheath 1 |GC-315-143 LM
B60 | H7364C8001 |Bobbin sheath 1 {GC-315-443 MH




C. ARM SHAFT MECHANISM




C. ARM SHAFT MECHANISM

iig Part No. Description Pes. Remarks
C01 | H7334D8001 [Rubber plug 1

02 7355DR0O0OY 1O1 wick 1

C03 | H7358D8001 Bearing T [K9X12X13T2
C04 | 1H7352D8001 {Link 1

o5 H7353DR00T |Crank 1

C06 | H7348D5%001 | Thread take-up lever 1

CO7 1 735108001 |Screw 2 |SM9/64(40) X7
C0% | M7359D8001 {Bearing 1 JK7X10X8T2
C09 | H724803001 |Link for thread take-up 1

C10 | H7350D800C1 (Pin 1

C11 | H428060080 |Screw 2 JGB/T77 M6 X8
12 | H7320D8001 |Arm shaft bushing (left) 1

C13 | H7321D8001 Felt 1

C14 | H7224D8%001 [Wheel for bobbin winder 1

C15 | HAIOBCD662 |Screw 2 {8M1/4(40) X6
16 1 H7322D8001 |Arm shafl bushing (rmddle) 1

C17 | H7323D8001 (Felt 1

C18 | H7318D8001 jArm shaft 1

C19 | H7319D8001 JAnn shaft Plug 1

C20 | HAZTCO662 {Screw 2 |SM1/4(40) %6
21 1 HALO0C2070 |Screw SM9/32(28) X 10
€22 | H7357D8001 [Needle bar crank 1

23 | HAIOOC2060 [Screw 1 |5M9/32(28) %13
24 1 H7309D8001 |Bracket for feed cam crank 1

25 1 HAIGBC0663 | Sorew 2 |SM1/4€40) X7
C26 1 HAL13D2112 |Bevel gear for arm shaft 1

27 1 HAIDRCO663 |Scerew 2 JSML1/4(40) X7
C2% | H3208H0661 [Bearing 1 |6004ZZNR

C29 | HS33608001 |Arm shaft bushing (right) 1

C30 | H200002040 |Balance wheel 1

31 1 HATI0DO0672 |Screw 2 ISM15/64(28) X 12
(32 1 HATIZFQ684 (Screw 2 |SM15/64(28) % 8.5
¢33 | H7305D8001 |Feed cam 1

C34 | H7308DR001  [Cover for feed carn crank i

€35 | H41SG50120 |Screw 2 JGB/TT0.1 MBX 12
C36 1 H7311DB00T {Pin 1

037 1 HA2R040040 [ Screw 1 JGB/T77 M4 X4
€28 | H7313D8001 |Connecting rod for feed cam crank 1

39 | H7325D7101 |Dobbin winder assay 1

40 401040060 (Screw 2 1GB/T6h M4 X6




D. STITCH REGULATOR MECHANISM




D. STITCH REGULATOR MECHANISM

Part No. Description Pcs. Remarks

DO1 | H7305E8001 |Bracket for stitch length plate
D02 | H7307E8001 |Stitch length plate

D03 | H415060160 [Screw

D04 | H7315E8001 jGuide bushing

D05 | H7313E8001 |Spring

D06 | H7310E7101 |Stitch length regulating nut assay
D07 | H7314E8001 {Washer

D08 | H7312E8001 [Stud

D09 | H4100F2070 "{Screw

D10 | H7325E8001 - |Cover

D11 | H7326E8001 |Screw

D12 | H7316E8001 |[Feed regulator screw bar
D13 | H7323EB001 |Spring

D14 | H7318E8001 |[Setting frame

D15 1 H7324E8001 |Guide bushing

D16 | H7322E8001 |Screw

D17 | H7319E7101 |Pin

GB/T70.1 M6X 16

M6 X 60
SM9/64(40) X7

M5X7.5

SM15/64(40) X 7.5

L T T T S T U N S S U X VO




E. PRESSER FOOT MECHANISM

28




}

E. PRESSER FOOT MECHANISM

I;;g Part No. Description Pcs. Remarks
EO01 | H7307F8001 [Knee lifter lever 1

EO02 | H7311F8001 [Screw 1 |M8x10

E03 | H7312F8001 |Spring 1

E04 | H7310F8001 |Screw 3 M5X5H

EO05 | H7308F8001 |Stop bar for knee lifter lever 1

E06 | H7330F8001 |Thumb screw 1 |SM5/8” (28) X 39
E07 | H7331F8001 |Spring 1

EO8 | H7332F8001 |Spring 1

E0S | H7333F8001 |Pipe 1

E10 | H7309F8001 |Stop bar for knee lifter lever 1

Ell | H7324F8001 [Vibrating presser bar 1

E12 | H7326F8001 (Connecting stud for vibrating presser bar 1

E13 | H7327F8001 |Screw 1 |M4x8

El4 | H7325F8001 |Connecting stud for walking foot 1

E15 | H7329F8001 |Screw 1 |SM9/64 (40) X 5. 8
E16 | H7328F8001 |Walking foot 1

E17 | H7335F8001 [Walking foot guard cover 1

E18 | H7336F8001 |Walking foot guard cover plate 1

E19 | H7337F8001 |Walking foot guard cover bracket 1

E20 | H7342F8001 [Screw 2 IM5X8

E21 | H7343F8001 {Screw 2 [M4X6

E22 | H7320F8001 |Thread releasing disc 1

E23 | H7321F8001 |Spring 1

E24 | H7322F8001 |Screw 1 |M5X4

E25 | H454040100 |Screw 2 |GB66016 M4 X 10
E26 | HO005001040 [Washer 2 |GB/T97.1 4

H27 | H7341F8001 |[Mounting frame 1

B28 | H415050100 |Screw 2 IGB/T70.1 M5 10
E29 | H7339F8001 [Walking foot guide plate 1

E30 | H7305F8001 [|Presser bar lifter 1 M4Xx8

E31 | H7304F8001 [Presser bar lifter 1

E32 | H7315F8001 |Screw 2 [MEX16

E33 | H7314F8001 [Bracket for knee lifter lever 1

E34 1 H7316F8001 [Knee lifter lever crank 1

E35 | H7317F8001 |[Pin 1

E36 | H7318F8001 [Spring 1




F. NEEDLE BAR FEEDING MECHANISM (1)

28 29 30 31 32 (0 33
J 9 | &

Y \ |

|

|

i

| ‘

D |
@,

; i
“wO % !
[ y
| / / o

/ { / / o [ I T T

i / / / y J | ‘ ]
f , / / / [ )
/ / / / R S ‘
/ / / / I Lo

H ’2 / // / / / i “: i ' : ' :
7 16 00 () U4 (13 15 (O 14 13 12 11 @ (5 10 9




F. NEEDLE BAR FEEDING MECHANISM

I;fj Part No. Description Pcs. Remarks
FO1 | H7359G8001 |Felt 1

F02 | H7361G8001 |Pin 1

FO3 | H428060080 |Screw 2 |GB/T77 M6X38
F04 | H7362G8001 |Washer 2

F05 | H7365G8001 |Bearing 2 |K6X9X8T2
FO6 | H7356G7101 |Spring guide bar 1

F07 § H7337G8001 |Pin 3

F08 | H7360G8001 |Connecting rod 1

F09 | H7355G3001 Connecting rod i

F10 | HO007009050 |Stopring 6 |GB/T894.1 5
Fi11 | HO007009060 |Stop ring 1 |GB/T894.1 6
F12 | H7335G8001 {Pin 1

F13 | H7333G8001 |Connecting rod 2

F14 | H7334G8001 [Slide block 2

F15 | H7336G8001 {Crank 1

F16 | H7338G7101 |Connecting rod complete 1

F17 | H7342GB001 |Washer 1

F18 | HO07009070 |Stop ring 1 |GB/T894.1 7
F19 | H7359D8001 [Bearing 2 [K7TX10X8T2
F20 | H7341G8001 |[Pin 1

F21 | H7343G8001 |Connecting rod 1

F22 | H7376G8001 {Bearing 1 |K5X8X8T2
F23 | H453050080 }Screw 1 |GB30004 M5X8
'F24 | H7314G8001 |Washer 1

F25 | H7344G8001 |Pin 1

F26 | H7346G8001 {Connecting rod 1

F27 | H7377G8001 |{Screw 2 MoX12

F28 | H7347G8001 |Upper feed lifting rock shaft 1

F29 | H7352G8001 |Bushing (left) 1

F30 | H7353GB8001 {Washer (left) 2

F31 H428060050 |Screw 2 |GB/T77 M6X5
F32 | H7348G7101 |Bushing for upper feed lifting rock shaft 2

F33 | H7354G8001 |Bushing (right) 1

F34 | H7312G8001 |Screw 2 M5X11.7

F35 | H7311G8001 |Regulating crank 1

F36 | HO005001050 |Washer 1 |6GB/T97.1 5
F37 | H102050100 |[Screw 1 {GB/T5781 M5X10
F38 | H7313G8001 |Pin 1

F39 | H7315G8001 |Washer 1

F40 | HDO00001060 |Oil cup 1 |JB/T7940.1 M6
F41 | H7305G8001 |Cam for presser foot lifting 1

F42 | H455060080" |Screw 2 |GB74031 M6X8
F43 | H7316G8001 |Bearing 1 |K24X29X13




F. NEEDLE BAR FEEDING MECHANISM (1)

I i

|/
17 16

(10 () (4 2 11 ) (5) 10




F. NEEDLE BAR FEEDING MECHANISM

i}f: Part No. Description Pcs. Remarks
Fa4 | H7309G8001 Connecting rod 1

F45 | H7308G8001 |Stop ring 2

F46 | H415040160 |Screw 2 GB/T70.1 M4Xx 16
F47 | HO005001040 |Washer 2 IGB/T97.1 4

F48 | H7364G8001 |Guide plate for needle bar rock frame 1

F49 | H415040080 |Screw 2 IGB/T70.1 M4x8
F50 | H7366G8001 |Fixing plate 1

F51 | H7378G8001 |Screw 2 M4x8

F52 | H7368G8001 |Guide plate for slide block 1

F53 | H7320G8001 [Needle bar rock frame 1

F54 { H7331G8001 [Screw I [M4x5.5

ESS | H7330G8001 {Presser foot 1

F56 | H7329GR001 |Presser bar 1

F57 | H7317G8001 |Needle I |DPX35LR 14#-16#
ES8 1 H3204D6510 |Screw 1 ISM1/8(44) X4
F59 | H7327G8001 |Screw 1 M4X10

F60 | H7326(G8001 |Needle bar connecting stud 1

F61 | H7328G8001 {Oil wick 1

F62 | H7321G8001 |Felt 1

F63 | H7324G8001 |Needle bar 1

F64 | H7322G8001 |Pin for rock frame 1

F65 | H428050080 [Screw 1" |GB/T77 M58
F66 | H7373G8001 |Bushing 1

F67 | H7370G8001 |Needle bar rock shaft 1

F68 | H7367(G8001 |Felt 1

F69 | H7371G8001 |Bushing 1

F70 | H456030030 [Screw 2 IGB74001 M3 X3
F71 | H7323G8001 [Collar 1

F72 | H7372G8001 |Needle bar rock shaft crank 1

F73 { H602030160 |Pin I JGB/T117 3x16 (A%
F74 | H7374G8001 {Square block 1

F75 1 H7310F8001 |Screw 1 M55

F76 | H7375G8001 |Spring stop 1




F. NEEDLE BAR FEEDING MECHANISM (2)

12

R




F. NEEDLE BAR FEEDING MECHANISM

i;og Part No. Description Pcs. Remarks
Fa4 | H7309GR001 Connecting rod 1

F45 | H7308G8001 |[Stop ring 2

F46 | H415040160 |Screw 2 IGB/T70.1 M4 X 16
F47 | HO005001040 |Washer 2 |GB/T97.1 4

F43 | H7364G8001 |Guide plate for needle bar rock frame 1

F49 1 H415040080 |Screw 2 IGB/T70.1 M4x8
B50 | H7366G8001 {Fixing plate 1

F51 § H7378G8001 |{Screw 2 [M4x8

F52 | H7368G8001 |Guide plate for slide block 1

F53 | H7320G8001 [Needle bar rock frame 1

F54 | H7331G8001 |Screw I [M4Xx5.5

F55 | H7330G8001 |Presser foot 1

F56 | H7329G8001 |Presser bar 1

F57 | H7317G8001 [Needle 1 IDPX35LR 148-16%
F58 | H3204D6510 |Screw 1 |SM1/8(44) x 4
F59 1 H7327G8001 |Screw 1 IM4X 10

F60 | H7326GR001 |Needle bar connecting stud 1

Fol | H7328G8001 {Oil wick 1

F62 | H7321G8001 |Felt 1

F63 | H7324GR001 |Needle bar 1

Fod4 1 H7322G8001 |Pin for rock frame 1

F65 | H428050080 |Screw 1 {GB/T77 M5X 8
F66 | H7373G8001 |Bushing 1

F67 | H7370G8001 [Needle bar rock shaft 1

F68 | H7367G8001 |Felt 1

F69 I H7371G8001 {Bushing 1

F70 | HA436030030 |Screw 2 |GB74001 M3X%3
F71 | H7323G8001 |Collar 1

F72 1 H7372G8001 [Needle bar rock shaft crank 1

F73 | H602030160 |Pin 1 |GB/TL17 3X16 (A%
F74 1 H7374G8001 |Square block 1

F75 1 H7310F8001 |Screw 1 JMEX5

F76 | H7375G8001 |Spring stop 1




G. ACCESSORIES




G. ACCESSORIES

I;;f Part No. Description Pcs. Remarks
GOl | H7308H7101 |Thread stand assay 1

GO02 | H7311H7101 {Bobbin winder assay 1

G03 | HB801055250 {Wood screw 2 |GB/T99 5.5x25
G04 | H7326H8001 {Seat 1

GOS | H7323H8001 |Shelf 1

GO6 | H7324H8001 {Collar 1

GO7 | H7325H8001 |Screw 1 |SMY9/64(40)x3
GO8 | H7320H7101 |Plate complete 1

G09 | ‘H7317G8001 |Needle 4 |DPx35LR 14#-16#
(G10 | HAI00E2170 [Bobbin 3

G11 | H003002080 [Nut 4 GB/T6170. M8
G12 | HO003006080 |Washer 4 [GB/T96 8

G13 | H415080600 [Screw 4 1GB/T70.1 M8x60
G14 | HA200J2030 |Thread guide 1 1GXJ-2

G15 | H7328H8001 |[Belt cover (left) 1

G16 | H200000360 [Serew 2 ISMIT/64(40)x6
G17 | H6307L8001 |[Belt cover (upper) 1

G18 | H7327HB001 |[Belt cover (right) 1

(19 | HA300J2280 [Screw 3 ISMI5/64(28)<%
G20 | H2400K0160 |Screw 1 ISM15/64(283x%
G217 H200400069 [Oil tank 1

G22 | HPGIG0E202 {Pothook 2

(323 H415060800 |Screw I JGR/TT0.1 Mox80
324 | HO07013090 |Stop ring 2 |GBT896 9

G251 H73153H8001 [Bushing 1

(G261 HPG100E203 |Chain 1 jL=0950

(27 1 HB01045200 |Wood screw 5 JGB/T99 4.5%20
(28 1 HS68990206 {Sockt wrench 1 Smm

G29 | HS68990207 {Sockt wrench | 6mm

G301 HA300J2210 |Screw driver (small) 1

G31 ) HAB300J2070  |Screw driver (larger) 1






